: ENiRSHER=E PmNo.Zl-OO3-(;O,bIA020(3;OO9§
— eb.
* TJS55wvk

- KRB11-PAD

ROFMTHERICT 777 v b2HUST 7 v 7 IS BARE T,

4. @DRLEDQDITYIvrEFERLTTYY
ICERDfFFET,

0

1. ERDF v RY. BELOAIEDORUZIOALET,

)

=
=)

Vi
.
-

7
7
v
i

)
/

N

)

e

)=/
7
/A
Ly

7

i

T
/A
a

AS

.//,////
i
i

N

7
/\

7
f/

2. 3DRUEFERLTOEQDT S vhE
HDELSICEDFFIFET,
QDRI ABEDHRL (M4 x 14M4al)
BUAMSERUBRWTLIEE W,

NOTE EBOUR— 7o 7IL(®) I YttDS5yIKROY U —XERTY,
DSy I EFERTZIEAR. TV IICEA U Y R— N7V ILEED
fHFTLEE W,

=z
o

(N |0 (O |~ (W (N (=

=k 5t B8
B9-000-105 | BRKT KRB11-PAD (R)
B9-000-106 | BRKT KRB11-PAD (L)
M2-101-018 | FLH SCREW S-NI M4X0.7X14
Q3-000-062 | PHENOL PLATE T0.5X15X360 KRB SERIES
D4-988-701 | RAIL FOR EXTRA WEIGHT
M3-112-041 | DBL SEMS K-MARU PNH SCR S-NI M5X0.8X10
M5-003-031 | CUP WASHER 5 CW
M2-102-002 | OVH SCREW S-NI M5X0.8X14

b
il

3. ®DRUEFERLTO DY RV
ZvIDITL—LANBDRTET,
HDELSIC@DTL—hzEL—ILIC
BEDRHIET

0 |00 |00 [N [N (O (= =

RKIKUSUI KB T TRt

K- HKifitry— T224-0023 BEHERXELE 1-1-3 TEL: 045-593-0200 (X)




INSTRUCTION MANUAL

Bracket

KRB11-PAD

Install the brackets to the instrument in the next
procedure and build in it to the rack.

1. Remove the casters on the bottom panel
and the screws on the side panel.

T/
1 A
=

il
7
Jdla

S

N

/?/?///
)l

7
-

7

7

Y,

2. As shown in figure, using (3) screws,
install @ and (2) brackets.
For (3 screws, do not use except the
accompanying screws (M4 x 14 flat
head screws).

3. Using ® screws, install & support angles
to the frame of the rack.
As shown in figure, stick () plates on
the rails.

4. Using ® screws and ) washers,
mount the instrument in the rack.

NOTE

The accompanying support angles (® ) have been exclusively
designed for the KRO series, KIKUSUI rack system. If you use
other rack system, install the appropriate support angles
applying to its rack system.

z
(5]

CODE DESCRIPTION QTY

B9-000-105 | BRKT KRB11-PAD (R)

B9-000-106 | BRKT KRB11-PAD (L)

M2-101-018 | FLH SCREW S-NI M4X0.7X14

Q3-000-062 | PHENOL PLATE T0.5X15X360 KRB SERIES

D4-988-701 | RAIL FOR EXTRA WEIGHT

M3-112-041 | DBL SEMS K-MARU PNH SCR S-NI M5X0.8X10

M5-003-031 | CUP WASHER 5 CW

(N | (O [A (W[ |=
0 [0 |0 (N [N [0 |—= |—=

M2-102-002 | OVH SCREW S-NI M5X0.8X14

@ KIKUSUI ELECTRONICS CORP.

1-1-3, Higashiyamata, Tsuzuki-ku, Yokohama, 244-0023, Japan



